PARTS LIST

for

MAYTAG

COMMERCIAL
ELECTRIC DRYER

MODEL
MDE17CSAGWO

2-10 Litho in U.S.A. (BT)(bay) © 2010 WHIRLPOOL CORPORATION Part No. W10184537 Rev. D



TOP AND CONSOLE PARTS
For Model: MDEL7CSAGWO

Whte WIRING HARNESS PARTS
(White) _17 1819

1/'

Literature Parts

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
W10184537 2



TOP AND CONSOLE PARTS
For Model: MDE17CSAGWO

(White)
Mlus. Part Mlus. Part Mlus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
1 Literature Parts 14 W10131123 Nut, #8 U Type 29 W10111029 H_arness, Timer
W10297242 Instructions 15 W10139210 Screw, 8-18 X5/16 | 30 W10135270 Timer & Harness
Installation 16 W10135273 Panel, Rear Assembly 50 Hz.
W10163150 erlng D|agram (Upper) 31 W10145154 Cam, Commercial
W10184537 Repair Parts List 17 3390647 Screw, 8-18 X 1/2 Lock ,
18 W10119283 Cover, 32 3351136 Door, Service
2 W10146429 Nut, 8-32 X 3/8 Terminal Block 33 W10136649 Meter Case
3 W10139799 Washer 19 W10223801 Screw, 8-18 X 3/8 34 I\B/IOH’ '\t/,letef Case
4 W10133502 Lens, Pilot 20 717253 Receptacle ounting
Light Amber (2-Way) 3353994 5/16-18 X 2 1/2
5 W10133507 Knob 21 357572 Clip, Ground 3349065 5/16-24 X 1.00
6 1188043 Relay, Heater 230V 22 3394427 Clip, Harness 35 3954812 ggzg'on’ Meter
7 W10135190 Facia/ Overlay 23 717253 Receptacle
8 W10124213 Bracket, Control (2-Way) 36 W10139060 Nut, 1/4-20
9 W10139100 Screw, 8-32 X 1/4 24 3391018 Tie, Cable 37 'W10133509 Funnel, Coin
10 W10137919 Switch, 25 351297 Plug, Harness 38 W10111042 Harness, Main
Cycle Selection 26 3936144 Connector 39 WI0136707 Top ,
11 W10181931 Switch, 3-Circuit 40 3347825 Plate Mounting (2)
Push-To-Start 27 3395683 Housing, 41 98445 SCFEW,_10—16X3/4
12 W10139459 Lamp-Indicator Connector 22 W10153513 Eﬁﬂ;'%gm
28 W10154739 Bracket, Timer
13 W10205153 Console 339855 Cam - 4 Pin
44 10140928 Clip, Knob
FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
3 W10184537



%)
T
x
<
o
T
LU
<
0
<
O

o
=
(G
<C
o)
O
M~
—
Ll
(o]
=
%
=]

o
=

S
L

—_
(D
2
=

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

W10184537



CABINET PARTS
For Model: MDEL7CSAGWO

(White)
lllus. Part lllus. Part lllus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
1 3393008 Screw, 10-16 x 1/2 22 W10131119 Screw, 8-18 X 5/16 42 W10118188 Screw,
2 W10131123 Nut, #8 U Type 23 3391943 Boot, Foot 6-20 x 1.00
3 3391846 Clip, Front 24 W10080540 Screw, 6-20 x 7/8 43 697215 Panel, Toe
Panel (2) 25 693152 Bumper 44 3387242 Seal, Front Panel
4 3400077 Screw, 10-16 x 1/2 26 3389249 Nut, "U" (4) 45 W10080310 Screw, 8-18 x 1/2
5 8318396 Foam-Seal 27 3404470 Motor Assembly 46 3388229 Retainer
6 3397659 Block, Terminal (50 Hz.) 47 3392563 Door, Rear
7 8310656 Cabinet 28 3402548 Pulley 48 694091 Screw, 8-18 x 3/8
8 3392100 Foot, Dryer 29 8533974 Screw, 10-32x 1/2 49 3387872 Door, Front
(Plastic) 30 W10131172 Belt, Drive 50 W10116360 Handle, Door
279810 Foot — Optional 31 3390902 Clip, Door 51 3393081 Front Panel
(Extended Length Hinge (2) 52 W10080240 Strike, Door
Package Of 2) 32 3387118 Bracket, Motor 53 W10083220 Lever—Switch
(Not Included) 33 3392186 Washer 54 3392538 Catch, Door
9 660658 Clamp, Motor (2) 34 279318 Terminal, Brass Assembly
10 3387374 Spring, Idler & Tinned (3) 55 3390647 Screw, 8-18 x 1/2
11 W10080670 Screw (Includes llI. 35) 56 3390735 Seal, Door
12 697750 Plug, Multivent 35 279393 Terminal Block 57 345670 Lock, Top
13 3388672 Pulley Assembly Screw Kit (For 58 90406 Cage Nut
14 3391915 Screw, 10-16x 1 Terminal Block)
15 3394331 Plate, Cover 36 3390663 Screw, 10-16 x 1/2
16 3394081 Wire, Belt Switch 37 279731 4" - 90° Elbow Optional Parts Not Included
17 8316644 Clip, 38 3393657 Restrain, Belt
Strain Relief 39 W10118754 Bracket, Idler -
18 233520 Washer, Thurst 40 8318457 Switch-Belt Dryer Exhaust Kit
19 297092 Clip (2) 41 3406109 Door Switch (For Side & Bottom Venting)
20 690997 Tri—-Ring Assembly
21 3389247 Hinge And Pin (2)

59 279818 White

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

5

W10184537



For Model: MDE17CSAGWO

BULKHEAD PARTS

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

W10184537



BULKHEAD PARTS

For Model: MDE17CSAGWO

lllus. Part
No. No.

(White)

DESCRIPTION

1 8575324
2 90767
3 W10080820
4 8066086
5 697354
6 697813
7

8

697814
W10080210

9 W10121167

10 8572105
11 693995
12 3392537
13 3390647
14 3387749
15 W10049370
16 W10206200
17 3387809
18 W10080960
19 8575325
20 690997
21 8536973
22 697770

23 W10181927
24 W10141623

25 8528998
26 W10219342
27 W10166807
28 3394986

29 W10119253

30 W10167627
31 487909
32 W10168175
33 W10181926
34 697557
35 697693
36 3357011
37 W10168564
38 W10181925

39 W10194158

40 W10080640
41 W10151271
42 8066168
43 8066208
44 'W10080190

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

Shaft, R.H. Thread
Screw, 8-18 x 3/8
Screw, 8-18 x 5/16
Drum Hole

Plug

Air Duct Assembly
Foam-Seal

Seal, Drum Front
Nut

3/8 x16 (R.H.)
Exhaust Pipe

Clip

Screw, 8-18 x 3/8
Box, Heater
Screw, 8-18 x 1/2
Element, Heater
Screen, Lint
Thermostat 155°F
Electronic
Bulkhead, Rear
Washer, Support
Shaft, L.H. Thread
Ring, Tri

Roller, Support
Foam-Seal
Housing, Outlet
Cut-0Off, Thermal
(Includes

lllus. 32)

Drum Complete
Screw, 11-16 x 3/4
Seal, Drum
Spring, Lint
Screen

Bracket,

Heater Box
Thermal Limiter
Screw, 8-15 x 1/2
Thermostat 250°F
Grill, Outlet
Bulkhead, Front
Baffle, Drum (3)
Screw, 10-16 X 1/2
Wheel, Blower
Door, Lint

Screen
Thermostat 140°F
Cycling

Screw, 10-16 x 3/4
Housing, Blower
Lint Duct Assembly
Clip Spring

Nut,

3/8-16 (L.H.)

7

W10184537



OPTIONAL PARTS (NOT INCLUDED)

For Model: MDE17CSAGWO
(White)

Mlus. Part
No. No. DESCRIPTION

ACCESSORY PARTS

4392067 Kit,
Dryer Repair
8522199 Kit, Dryer
Vent Testing

PAINT, TOUCH-UP (1/20z.)

72017 White

PAINT, PRESSURIZED SPRAY
(12 0z.)

350930 White
350938 Primer, Gray

PAINT, BULK (1 qt.)

799344 White (Uncut)

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
W10184537 8



